

Policy Name:	IVIG	Policy #:	1815P
---------------------	-------------	------------------	--------------

Purpose of the Policy

The purpose of this policy is to establish the criteria for coverage of Immune Globulin products (Asceniv, Atgam, Bivigam, Carimune NF, Cutaquig, Cuvitru, Flebogamma DIF, Gamastan, Gammagard, Gammagard S/D Less IgA, Gammaked, Gammaplex, Gamunex, Gamunex-C, Hizentra, Hyqvia, Nabi-HB, Octagam, Panzyga, Privenigen, and Xembify).

Statement of the Policy

Health Alliance Medical Plans and Health Alliance Northwest will approve the use of Asceniv, Atgam, Bivigam, Carimune NF, Cutaquig, Glebogamma DIF, Gamastan S/D, Gammagard, Gammaked, Gammaplex, Gamunex, Gamunex-C, Nabi-HB, Octagam or Privenigen under the Specialty Medical benefit or Cuvitru, Hizentra, Hyqvia, or Xembify under the Specialty Pharmacy benefit when the following criteria have been met.

Criteria

1. Initial treatment with IVIG is a covered benefit for the following conditions:

- 1.1 Acute disseminated encephalomyelitis unresponsive to intravenous corticosteroids
 - Methylprednisolone, dexamethasone
- 1.2 Acute infective polyneuritis (Guillain-Barre syndrome)
- 1.3 Autoimmune hemolytic anemia with:
 - hemoglobin less than 7g/dl, OR
 - abnormal enlargement of the liver (hepatomegaly)
- 1.4 Autoimmune mucocutaneous blistering diseases if member has failed corticosteroids or immunosuppressives or has rapidly progressive disease
 - Some examples are: pemphigus vulgaris, pemphigus foliaceus, bullous pemphigoid, mucous membrane pemphigoid, and epidermolysis bullosa acquisita
 - First-line therapies include systemic glucocorticoids such as prednisone, prednisolone, methylprednisolone and immunosuppressives such as azathioprine, mycophenolate, cyclophosphamide
- 1.5 Birdshot retinochoroidopathy
 - First-line therapies include cyclosporine, prednisone, methotrexate
- 1.6 Graft-versus-host-disease [GVHD]
 - Early transplant period of bone marrow transplantation
 - Age 20 years or older
 - Resistant to steroids
- 1.7 Chronic enteroviral meningoencephalitis in agammaglobulinemia
- 1.8 Chronic inflammatory demyelinating polyneuropathy (or CIDP)
- 1.9 Chronic lymphocytic leukemia with:
 - Hypogammaglobulinemia, OR
 - Recurrent bacterial infections
- 1.10 Churg-Strauss syndrome with failure of corticosteroids taken with cyclophosphamide
- 1.11 Dermatomyositis/polymyositis - may be used in patients with severe active illness for whom other interventions have been unsuccessful or intolerable
 - Corticosteroids, methotrexate, azathioprine
- 1.12 Hemolytic disease of newborn (Erythroblastosis Fetalis)
- 1.13 HIV-related thrombocytopenia
- 1.14 HIV, Pediatric
 - HIV-positive children who either have been exposed to measles or who live in a high-prevalence

measles area

- In conjunction with AZT or other antiretroviral treatment, to prevent mild to severe bacterial infection in children with CD4+ counts >200/uL
 - In conjunction with AZT, to prevent maternal transmission of HIV infection
- 1.15 Idiopathic thrombocytopenic purpura in patients with:
- bleeding complications, OR
 - unsafe platelet counts, OR
 - requiring invasive interventions
- 1.16 Inclusion - body myositis
- 1.17 Kawasaki disease (acute febrile mucocutaneous lymph node syndrome) when administered with aspirin within 10 days of symptom onset
- 1.18 Lennox Gastaut, West Syndrome (refractory)
- 1.19 Moersch-Woltmann (Stiff-man) syndrome unresponsive to benzodiazepines and/or baclofen, phenytoin, clonidine, and tizanidine
- 1.20 Multifocal motor neuropathy
- 1.21 Primary humoral immunodeficiency diseases (such as congenital agammaglobulinemia, hypogammaglobulinemia, common variable immunodeficiency, Wiscott-Aldrich syndrome, Good syndrome, severe combined immunodeficiency) with supporting evidence of functional deficiency
- 1.22 Pure red cell aplasia
- 1.23 Selective IgG subclass deficiencies with:
- severe infection despite adequate treatment
 - deficiencies in one or more IgG subclass to levels less than 2 SD below the age-specific mean

2. Approval Period

Initial: 6 months

Reapprovals: 6 months with documentation of beneficial response

Per 215 ILCS 5/356z.24, if member has been on therapy for at least 2 years and has beneficial response, approval will be for 12 months at a time.

Atgam, Bivigam, Carimune NF, Cuvitru, Glebogamma DIF, Gamastan S/D, Gammagard, Gammaplex, Gamunex, Gamunex-C, Hizentra, Hyqvia, Nabi-HB, Octagam and Privigen

90281	Immune globulin (Ig), human, for intramuscular use
90283	Immune globulin (IgIV), human, for intravenous use
90284	Immune globulin (SCIg), human, for use in subcutaneous infusions, 100 mg, each

HCPCS Codes

J1459	Injection, immune globulin (Privigen), intravenous, nonlyophilized (e.g., liquid), 500 mg
-------	---

J1460	Injection, gamma globulin, intramuscular, 1 cc
J1556	Injection, immune globulin (Bivigam), 500 mg
J1557	Injection, immune globulin, (Gammaplex), intravenous, non-lyophilized (e.g., liquid), 500 mg
J1559	Injection, immune globulin (Hizentra), 100 mg
J1560	Injection, gamma globulin, intramuscular, over 10 cc
J1561	Injection, immune globulin, (Gamunex-c/Gammaked), nonlyophilized (e.g. liquid), 500 mg
J1566	Injection, immune globulin, intravenous, lyophilized (e.g., powder), not otherwise specified, 500 mg
J1568	Injection, immune globulin, (Octagam), intravenous, nonlyophilized (e.g., liquid), 500 mg
J1569	Injection, immune globulin, (Gammagard liquid), nonlyophilized, (e.g. liquid), 500 mg
J1572	Injection, immune globulin, (Flebogamma / Flebogamma Dif), intravenous, nonlyophilized (e.g., liquid), 500 mg
J1575	Injection, immune globulin/hyaluronidase, (Hyqvia), 100 mg immunoglobulin
J1599	Injection, immune globulin, intravenous, non-lyophilized (eg, liquid), not otherwise specified, 500 mg

References

1. Dalakas, MC. Intravenous immune globulin therapy for neurologic diseases. *Ann Intern Med* 1997; 126: 721–730.
2. Dwyer, JM. Manipulating the immune system with immune globulin. *NEJM* 1992; 326:107–116.
3. Frankovich J, Swedo S, Murphy T et al. *Journal of Child and Adolescent Psychopharmacology*. July 2017, ahead of print. <https://doi.org/10.1089/cap.2016.0148>
4. Gilbert D, et al. A Pediatric Neurology Perspective on Pediatric Autoimmune Neuropsychiatric Disorder Associated with Streptococcal Infection and Pediatric Acute-Onset Neuropsychiatric Syndrome. *The Journal of Pediatrics*. 2018 Aug. 243–250. [https://www.jpeds.com/article/S0022-3476\(18\)30589-4/fulltext](https://www.jpeds.com/article/S0022-3476(18)30589-4/fulltext)
5. Hayes Medical Technology Review, "Intravenous Immunoglobulin for Neurological Disorders," Winifred S. Hayes, Inc. August 7, 2008.
6. Hayes Medical Technology Review, "Intravenous Immunoglobulin Therapy" Winifred S. Hayes, Inc. January 31, 2000, June 1, 2000.
7. Immune Deficiency Foundation. Characteristics of Immunoglobulin Products Used to Treat Primary Immunodeficiency Diseases Licensed for Use in the United States. Table updated Feb 2017. <https://primaryimmune.org/wp-content/uploads/2017/02/IVIG-Chart-2.2017.pdf>
8. LeHoang, P, Cassoux, N, George, F et al. Intravenous immunoglobulin (IVIg) for the treatment of birdshot retinochoroidopathy. *Ocul Immunol Inflamm*. 2000; 49–57.
9. McKinney, R, Katz, S, Wilfert, C. Chronic Enteroviral Meningoencephalitis in Agammaglobulinemic Patients. *Clin Infect Dis*. 1987: 334–56.
10. Medicare B Bulletin for 1995.
11. Rachid R, Bonilla F. The role of anti-IgA antibodies in causing adverse reactions to gamma globulin infusion in immunodeficient patients: A comprehensive review of the literature. *J Allergy Clin Immunol*. 2012; 129: 628–34.
12. Ratico, T. A. et al. Recommendations for off- label use of intravenously administered immunoglobulin preparations. *JAMA* 1995: 273: 1865–1870.

13. Scahill, L., Riddle, M.A., McWiggin-Hardin, M., Ort, S.I., King, R.A., Goodman, W.K., Cicchetti, D. & Leckman, J.F. (1997). Children's Yale-Brown Obsessive Compulsive Scale: reliability and validity. *J Am Acad Child Adolesc Psychiatry*, 36(6):844-852.
14. Sigra S, et al. Treatment of PANDAS and PANS: a systematic review. *Neuroscience & Biobehavioral Reviews*. 2018 Mar. 86: 51–65. <https://www.ncbi.nlm.nih.gov/pubmed/29309797>
15. Soueidan, SA, Dalakas, MC. Treatment of autoimmune neuromuscular diseases with high-dose intravenous immune globulin. *Pediatric Research* 1992; 33 (suppl): S95-100. Syndrome. *Clin Exp Immunol* 1994; 97 (Suppl 1): 43–47.
16. Thienemann M, Murphy T, Leckman J et al. *Journal of Child and Adolescent Psychopharmacology*. July 2017, ahead of print. <https://doi.org/10.1089/cap.2016.0145>
17. Tsurikisawa, N, Taniguchi, M, Saito, H et al. Treatment of Churg-Strauss syndrome with high-dose intravenous immunoglobulin. *Ann Allergy Asthma Immunol*. 2004: 80–7.
18. van der Meche, FGA. Intravenous immune globulin in the Guillain-Barre
19. Vermeulen, M. van Doorn, PA, Brand, A et al. Intravenous immunoglobulin treatment in patients with chronic inflammatory demyelinating polyneuropathy: a double blind placebo controlled study. *J of Neuro, Neurosurg, and Psych*. 1993; 56:36–39.
20. Williams K, Swedo S, et al. Randomized, Controlled Trial of Intravenous Immunoglobulin for Pediatric Autoimmune Neuropsychiatric Disorders Associated with Streptococcal Infections. *J Am Acad Child Adolesc Psychiatry* 2016; 55(10):860-867.

Created Date: N/A

Effective Date: 04/11/95

Posted to Website: 01/01/2022

Revision Date:

DISCLAIMER

This Medical Policy has been developed as a guide for determining medical necessity. The process of medical necessity review also entails review of the most recent literature and physician review. Medical Policy is not intended to dictate to providers how to practice medicine. Providers are expected to exercise their medical judgment in providing the most appropriate care. Health Alliance encourages input from providers when developing and implementing medical policies. Benefit determinations are based on applicable contract language in the member's Policy/ Subscription Certificate/ Summary Plan Description. This Medical Policy does not guarantee coverage. There may be a delay between the revision of this policy and the posting on the web. Please contact the Health Alliance Customer Service Department at 1-800-851-3379 for verification of coverage.